
 

 
 

Ministry of the Environment, 
Conservation and Parks 
 
Drinking Water and Environmental 
Compliance Division, Eastern Region 
Cornwall Area Office 
 
113 Amelia Street 
Cornwall ON K6H 3P1 
Tel.:  613-933-7402 
Fax:  613-933-6402 
 

 

Ministère de l’Environnement, de la Protection de 
la nature et des Parcs 
 
Division de la conformité en matière d’eau potable 
et d’environnement, Direction régionale de l’Est 
Bureau de Cornwall 
 
113, rue Amelia 
Cornwall ON   K6H 3P1 
Tél.:  613-933-7402 
Téléc.: 613-933-6402 
 

 
 

 

 

March 4, 2022 
 
 
Robin Paquette 
Chief Administrator Officer 
The Corporation of the Town of Arnprior 
105 Elgin St. West 
Arnprior, ON  K7S 0A8 
   
 
Dear: R. Paquette, 
[...]
Site Web   

Filtration Processes Technical Bulletin (en anglais seulement) Site Web   

Ultraviolet Disinfection Technical Bulletin (en anglais seulement) Site Web   

Guide de présentation d’une demande de modification du permis d’aménagement de station de 

production d’eau potable  Site Web   

Guide sur l'accréditation des exploitants de réseaux d'eau potable et des analystes de la qualité de 
l'eau de réseaux d'eau potable 

  Site Web   

Guide sur les exigences relatives à la formation des exploitants de réseaux d’eau potable 9802F 

Échantillonnage et analyse du plomb dans les collectivités : échantillonnage normalisé ou réduit et 

admissibilité à l’exemption Site Web   

Liste des personnes-ressources du réseau d’eau potable Site Web 

L’eau potable en Ontario - Norme de gestion de la qualité - Guide de poche Site Web 

Procédure de désinfection des conduites principales   Site Web 

Laboratoires autorisés Site Web 

mailto:waterforms@ontario.ca
http://www.ontario.ca/eaupotable
http://www.forms.ssb.gov.on.ca/mbs/ssb/forms/ssbforms.nsf/SearchResults?Openform&MIN=&PRG=&BRN=&TIT=&NO=2149&NEW=&SRT=T&MAX=10&SRCH=2&ENV=WWF&STR=1
http://www.forms.ssb.gov.on.ca/mbs/ssb/forms/ssbforms.nsf/SearchResults?Openform&MIN=&PRG=&BRN=&TIT=&NO=2148&NEW=&SRT=T&MAX=10&SRCH=2&ENV=WWF&STR=1
http://www.forms.ssb.gov.on.ca/mbs/ssb/forms/ssbforms.nsf/SearchResults?Openform&MIN=&PRG=&BRN=&TIT=&NO=4444&NEW=&SRT=T&MAX=10&SRCH=2&ENV=WWF&STR=1
https://www.ontario.ca/fr/page/prendre-soin-de-votre-eau-potable-un-guide-destine-aux-membres-des-conseils-municipaux
https://www.ontario.ca/fr/page/marche-suivre-pour-desinfecter-leau-portable-en-ontario
https://www.ontario.ca/fr/page/strategies-pour-minimiser-les-trihalomethanes-et-les-acides-haloacetiques-de-sous-produits-de
https://www.ontario.ca/fr/page/strategies-pour-minimiser-les-trihalomethanes-et-les-acides-haloacetiques-de-sous-produits-de
http://www.ontario.ca/document/filtration-processes-technical-bulletin
http://www.ontario.ca/document/ultraviolet-disinfection-technical-bulletin
https://www.ontario.ca/fr/page/guide-de-presentation-dune-demande-de-modification-du-permis-damenagement-de-station-de-production
https://www.ontario.ca/fr/page/guide-de-presentation-dune-demande-de-modification-du-permis-damenagement-de-station-de-production
https://www.ontario.ca/fr/page/guide-sur-laccreditation-des-exploitants-de-reseaux-deau-potable-et-des-analystes-de-la-qualite-de
https://www.ontario.ca/fr/page/guide-sur-laccreditation-des-exploitants-de-reseaux-deau-potable-et-des-analystes-de-la-qualite-de
https://owwco.ca/Guidelines/Guide%20to%20Drinking%20Water%20Operator%20Training%20Requirements%20in%20O.%20Reg.%20128%2004_FR_online.pdf
https://www.ontario.ca/fr/page/echantillonnage-et-analyse-du-plomb-dans-les-collectivites-echantillonnage-normalise-ou-reduit-et
https://www.ontario.ca/fr/page/echantillonnage-et-analyse-du-plomb-dans-les-collectivites-echantillonnage-normalise-ou-reduit-et
https://www.ontario.ca/fr/page/liste-des-personnes-ressources-du-reseau-deau-potable
https://www.ontario.ca/fr/page/leau-potable-en-ontario-norme-de-gestion-de-la-qualite-guide-de-poche
https://www.ontario.ca/fr/page/procedure-de-desinfection-des-conduites-principales
https://www.ontario.ca/fr/page/laboratoires-autorises


  
Ministry of the Environment, Conservation and Parks  

Drinking Water System Inspection Report 

 

 

      

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX B 
 

COMPONENT INFORMATION REPORT  
 



DWS Component Information Report for 220000932
as of 03-MAR-2022

Drinking Water System Profile Information
DWS # 220000932
MOE Assigned Name Arnprior  Drinking Water System
Category LMRS
Regulation O.REG 170/03
DWS Type Water Treatment Plant
Source Type Surface Water
Address 71 James Street, Arnprior, Ontario, K7S 1E1, Canada
Region Eastern Region
District Ottawa District
Municipality Arnprior
Public Health Unit Renfrew County And District Health Unit
  

Other -- Other
LWIS 

Component 
Name

LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

Arnprior 
Sewage 
Plant

Other Other 233 Albert St.,      An online continuous analyzer is installed at the Arnprior Water Pollution 
Control Plant (WPCP) to continuously measure free and total chlorine residuals 
for monitoring of secondary disinfection combined chlorine residuals.

Other -- Reservoir
LWIS 

Component 
Name

LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

Distribution 
System

Other Reservoir 433 Hartney St.,      The distribution system for the Town of Arnprior serves approximately 8,795 
persons. The system consists of approximately 57.8 km (57,835.63 metres) of 
watermain and a 2,727 m³ elevated water storage.  The watermain type 
consists of the following: 20.67 km of plastic; 24.88 km of ductile iron; and 
12.279 km of cast iron.  Watermain size ranges from 75mm diameter to 
600mm diameter, with the majority of watermains being 150mm diameter and 
200mm
diameter.





An on-line continuous total chlorine residual analyzer monitors chloramination 
(combined chlorine residual) for secondary disinfection at the Arnprior Water 
Pollution
Control
Centre
(WPCC).




The distribution system also comprises of 343 municipal hydrants and 658 
valves, including some, but not all hydrant valves.  It was reported that there 
are 40 dead end lines.  It was reported that there are three (3) river water 
main
crossings.



It was reported that it is a common feed/distribution system with the treated 
water discharged from the WTP to the distribution system and water tower.

Other -- Treatment Facility
LWIS 

Component 
Name

LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

Process 
Wastewater

Other Treatment 
Facility

71 James St.,      Process wastewater is generated from the Actiflo hydrocyclones and settling 
tanks in addition to the filter backwash and filter to waste residues. The Actiflo 
waste is directed to a residual treatment tank. Gravity flow through timed-
automated valves (3) to the  sludge pumps that discharge to the municipal 
sanitary
sewer
system.




The filter backwash and filter to waste water drains to a 63.0 m³ residuals 

Mar 4, 2022 - 1 - 4:30:19 PM



DWS Component Information Report for 220000932
as of 03-MAR-2022

LWIS 
Component 

Name

LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

treatment tank (where polymer is mixed by two mechanical mixers to improve 
settling-not currently in use). After sludge is left to settle, the supernatant is 
dechlorinated using sodium bisulphite and is discharged by gravity to the 
Madawaska River. Two sludge pumps (one duty, one standby) each rated at 
24 L/s pump the sludge to a 500 m long 150 mm diameter PVC sanitary 
forcemain, which discharges to a manhole located on Daniel Street. Effluent 
samples are collected by certified operators and analyzed for chlorine residual 
and TSS prior to discharge to the Madawaska River.

Source -- Surface Water
LWIS 

Component 
Name

LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

Raw Water Source Surface 
Water

71 James St.,      The raw water source for the Arnprior Water Drinking Water System (DWS) is 
the Madawaska River.  The Engineer’s Report dated November 2000 by J.L. 
Richards stated at the time that the watershed is largely undeveloped with few 
industries.  Arnprior Aerospace Inc. and the Ontario Power Generation 
hydroelectric generating station, both located approximately one kilometres 
upstream
from
the
raw
water
intake
are
notable.



A concrete intake structure located approximately 10 m from the west bank of 
the Madawaska River equipped with a 25 by 25 mm mesh screen takes in raw 
water using a 500 mm dia. intake pipe to a 33 m³ capacity wet well under the 
low lift pumping station. The original low lift station is a brick building with 
concrete foundation and floor constructed in 1907.  It is located on the shore 
of the river with one side of the building directly on the river's edge.  Two 
vertical turbine pumps each rated at 11,000 m³/day at a TDH of 25 m and an 
electrically driven centrifugal pump capacity of 11,000 m³ at a TDH of 25 m 
pump to the treatment subsystem.  Previous expansion to a one story building 
with a basement houses three newer raw water pumps, related treatment, 
mechanical, electrical instrumentation equipment and control systems.  A flow 
control valve set at 120 L/sec, ensures the maximum flow rate (10,340 
m³/day)
is
not
exceeded.



It was reported that the raw water intake screens are checked every few 
months for zebra mussels and that divers inspect the intake every few years, 
which was last done in 2017.

Treated Water Poe -- Treatment Facility
LWIS 

Component 
Name

LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

Water 
Treatment 
Plant

Treated 
Water Poe

Treatment 
Facility

71 James St.,      The Arnprior DWS is a chemically-assisted filtration treatment facility.  An 
Actiflo microsand ballasted clarification process system provides water to the 
filters.  The low lifts pump raw water to the treatment plant via a 400 mm raw 
watermain equipped with a flow meter.  Coagulant is injected into the main 
header prior to the Actiflo flash mix tank then discharged to the Actiflo 
coagulation, flocculation, clarification and settling tanks system designed for 
11,000
m³/day
each.




Water from the treatment train is discharged to three (3) dual media filters 
(sand/ anthracite) operated at a constant flow rate. Each filter is equipped 
with a flow meter and turbidimeter. The dual media consists of a 400 mm 
sand and 600 mm anthracite layer over a prefabricated underdrain system, 
complete
with
air
scour.




Soda ash (for corrosion control), phosphoric acid solution (for corrosion 
control), hydrofluorosilicic acid (for fluoridation), chlorine gas (for primary 

Mar 4, 2022 - 2 - 4:30:19 PM



DWS Component Information Report for 220000932
as of 03-MAR-2022

LWIS 
Component 

Name

LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

disinfection), and ammonia (for secondary disinfection through 
chloramination) are added to the filtered water before water is sent to the 
distribution
system.



Filtered water flows through two clear wells in series. The volumes are 2,290 
m³ for Clear Well 1 and 2,290 for Clear Well 2.  However, the Drinking Water 
Works Permit describes the volume of Clear Well 2 as 1,804 m³.  The previous 
ORO explained that Clear Well 2 has a clearance issue for an overflow pipe 
that impacts the volume of that clear well.  Both clear wells have the same 
baffle factor.  Under normal operation, Clear Well 1 is used for primary 
disinfection while Clear Well 2 is used for ammonia injection to achieve 
chloramination.



Free chlorine residual is monitored before injection of ammonia to ensure CT 
has
been
achieved.





Three high lift pumps each rated at 125 L/s (one duty, two standby) are used 
to pump water into the distribution system.  Flow rate, total chlorine residual, 
pH,
fluoride,
and
turbidity
are
continuously
monitored
at
the
discharge
header.



A
400
kW
back
up
generator
provides
standby
power
during
power
outages.



It was reported that all chemical feed pumps are flow paced and equipped 
with automatic switchover mechanisms from the duty to standby pump.  It 
was reported that there are no flow sensors on any of the chemical feed 
pumps.  It is recommended that the coagulant feed pumps be equipped with 
flow sensors.

Mar 4, 2022 - 3 - 4:30:19 PM


	Cover Letter_Arnprior_March2022
	Ministry of the Environment, Conservation and Parks

	Table of Contents_ECHO
	Arnprior FINAL
	Appendix A_LOGO_REF_MAT
	Municipal Drinking Water System Appendix Final
	Key Reference and Guidance Material for
	Municipal Residential Drinking Water Systems
	3_MRDWSappendix_FINAL_Fr.pdf
	Principaux guides et documents de référence sur les réseaux résidentiels municipaux d’eau potable


	Appendix B_LOGO_COMPONENT REPORT
	Arnprior Component Report



